COMMON EFFLUENT TREATMENT PLANT
OF
WALUJ MIDC, WALUJ, AURANGABAD

A
DISSERTATION
Submitted in the partial fulfilment for the degree of

Master of Science

In
ENVIRONMENTAL SCIENCE
(2022-2023)

Oks™

GUIDED BY: Submitted by:

Dr. Prerna Sharma Mr. Bimlesh Kumar

Assistant Professor M.Sc. Final Year

Department Environmental Science Department Environmental Science

DEPARTMENT OF ENVIRONMENTAL SCIENCE
ST. WILFRED’S P.G. COLLAGE, JAIPUR (RAJASTHAN)




DEPARTMENT OF ENVIRONMENTAL SCIENCE

ST. WILFRED’S P.G. COLLAGE,
Sector-10, Meera Marg, Madhyam Marg, Mansarover, Jaipur-302020 (Raj.)

CERTIFICATE

This is to certify that Mr. Bimlesh Kumar S/0 Shri Ram Gopal Lal has
conducted his M.Sc Dissertation work titled “COMMON EFFLUENT
[...]
elements, Hydrogen (H2) and Oxygen. It is un-dispensable for life, both for
plants and animals. It acts as a solvent for many more compounds than any other
liquid providing balance and nutrients which support life.

Water has many uses and since everybody uses it, a study of water from
different aspects becomes important. The consideration of efficient utilization
of the available water resources needs maximum emphasis.

There is need to give serious consideration which making decisions relating to

water management in future.

Page |7




Water pollution is a major problem at all levels or global level (international
down to individual aquifers and wells). It has been suggested that it is the leading
worldwide cause of deaths and diseases, and that it accounts for the deaths due
to water pollution are about m more than 14,000 people per day.

All of Earth's water not sits on its surface, however. A huge deal of water is held
in underground rock structures known as aquifers, which we cannot see and
seldom think about. Stored water underground in aquifers is known as
groundwater.

Aquifers supply our rivers and supply much of our drinking water. They too can
become polluted, for example, when weed killers / weedicide / herbicide used
in gardens & f time the surface water pollution occurred also the remaining
weed killer / weedicide / herbicide drain on land that may occurred water
pollution during water runoff.

Groundwater pollution is much less obvious than surface-water pollution but is
not a big pollution or less pollution issue. In 1996, a study in lowa in the United
States found that over half the state's groundwater wells were contaminated
with weed killers / Weedicide / herbicide

Groundwater & Surface water are the two types of water resources that
pollution affects. There are also two different ways In which pollution can occur,

mentioned as below.

1) Point source pollution - If the water pollution comes from a single
location, such as a Industrial effluent discharge pipe attached to any rivers
or point-source pollution. Some other examples the point source
pollution include an oil spill from a oil tanker, or a discharge from a factory
stack (factory chimney), or some pouring oil from their car down a drain.

Page| 8




2) Non point water pollution - A great deal of water pollution happens not
from one single source but from many different scattered sources. This
is called nonpoint-source pollution.

How do we know when water is polluted?

There are two focal ways of measuring the quality of water. One is to take
samples of the water and measure the concentrations of different chemicals
forms value (pH , COD, BOD, TSS, TDS, SULPHATE, CHLORIDES, PHOSPHATES,
HEAVY METALS Etc.). If the chemicals concentration are exceeded Pollution
Control Board (PCB) norms or its harm to hying & non-living things that water

called as polluted water.

Other one way to measure water quality which involves examining the survival
of fish, insects, and other invertebrates in the water. If many different types of
creatures can live in a river, the quality is likely to be very good; if the river have
not able to survive fish life or aquatic life, that water obviously much poorer &

called as Polluted water.
Causes of Water pollution:

e Waste from industries.

e Waste from agriculture.

e Waste from households’ activity.
e Waste from hotels, hospitals etc.

e Waste from Institutes, school & colleges.

Page |9




Why the treatment is needed?
e To avoid pollution problems such as
» Water Pollution
> Soil Pollution
> Air Pollution

e To Save Natural resources of Water by recycling Treated Effluent.

e To save Aquatic life.

We are focus on waste which is coming from different industries. Now a day's
industrial waste is the major problem facing all over the India & so many small

scale or large scale Industries not able to achieve zero liquid discharge

Zero Liquid Discharge means the Different types of Industries generated
different type of effluent & same effluent volume 100 % recycled & reuse after

treatment in same factory called as Zero Liquid Discharge

Different industries like as Distilleries, Beverages, Textile, chemical, food,
pharmaceuticals, automobile & many other the waste are generated in huge
quantity. The generated waste or effluent should be treated first to avoid the

pollution problem.

Due to inadequate treatment of Effluent in Individual factory that may have

many reasons like as lack of treatment facility, lack of required area for

Page | 10




treatment facility or lack of fund to ZLD......... etc. The Pollution Control Board

introduced to Common Effluent Treatment Facility known as CETP.

On this topic we have set goals, objective & collected data & concluded

conclusions & suggested additional scope to full-flagged treatment facility'

Image of water pollution:

Page | 11




REVIEW OF
LITERATURE




1)

2)

3)

4)

5)

6)

7)

8)

Wastewater Engineering: Treatment, Disposal and Reuse — METCALF
AND EDDY

Chemical Methods for Nitrification Control ---Young .J.C.

Sewage and Sewage disposal ---Metcalf and Eddy

Wastewater Treatment Design --- Water pollution control Federation.

Principles of Gas Adsorption --- Lewis. W.K. and W.C. Whitman.

Water and Wastewater Engineering ---Fair. G.M., J.C. Geyer; and D.A.
Okun

Kinetics of Methane Fermentation in Anaerobic Treatment ---
Lawrence. A.W. and P.L.

Anaerobic Waste Treatment --- Mc. Carty. P.L

Page | 13




Material & Methods




INTRODUCTION OF SMS WALUJ CETP PVT LTD., WALUJ,
AURANGABAD.

Waluj industrial area located near Aurangabad city 12- 15 KM away from
Aurangabad CENTRAL BUS STAND as well as Aurangabad RAILWAY STATION.

This Area is one highly grown industrial area of Maharashtra Industrial
Development Corporation. In this area many large, medium and small-scale
industries and export-oriented units available

As a part of National Environmental Policy and to abet industrial pollution, it is
proposed to set up common effluent treatment plant (CETP) by Maharashtra
Industrial Development Corporation (MIDC) and Maharashtra Pollution Control

Board (MPCB).

The CETP Design, construction, installation, commissioning and operation and
maintenance are entrusted to SMS Infrastructure Ltd., Nagpur on BOOT basis for
17 years. This CETP have capacity is 10 MLD, which is treated or untreated

effluent from various Industries located in Waluj MIDC area.

Page | 15




Objectives: -

1) The main objective of this project is to reduce the treatment cost for
individual units while protecting the environment.

2) To achieve 'Economics of scale' in waste treatment, thereby reducing the
cost of pollution abatement for individual factory.

3) To minimize the problem of lack of technical assistance and trained
personnel as fewer plants require fewer people.

4) To solve the problem of lack of space as the centralized facility can be
planned in advance to ensure that adequate space is available,

5) To reduce the problems of monitoring for the pollution control boards

6) To organize the disposal of treated wastes and sludge and to improve the
recycling and reuse possibilities.

Page |16




Common Effluent Treatment Plant (CETP)

Common Effluent Treatment Plant concept is for treating effluents by means of
a collective effort mainly for a collect of small-scale industrial units. This
concept is similar to the concept of Municipal Corporation Sewage Treatment

Plants.

The MoEF (Ministry of Environment & Forest), Govt. of India has launched the
centrally sponsored scheme, namely, Common Effluent Treatment Plant (CETP)
in order to make a co-operative movement of pollution control specially to
treat the effluent, emanating from the clusters of compatible Small-Scale

Industries.

The proposal for set up of CETP's by such industries is to be submitted by the
CETP relationship to the respective State Pollution Control Board, which after
examining the proposal and obtaining commitment from the concerned State
Government regarding its contribution will give their recommendation to the
Ministry of Environment & Forests for consideration , the Ministry examines
the proposal and takes the conclusion through a Screening Committee

constituted in this regard for providing sustain from the Central Government.

We have selected M/s Waluj CETP Pvt. Ltd for this project located at Waluij,
Aurangabad.

Page | 17




Entrance of M/s SMS WALUJ CETP PVT LTD.

Page |18




Design Units

Waluj CETP Pvt. Ltd plant consist many major units for processing of treatment
in series. The Effluent water passed through one by one chamber or treatment

technology mentioned as below.

1) Effluent collection tank

2) Equalization tank

3) Chemical dosing tank

4) Treatment platform

5) Primary clarifier

6) Primary sludge sump

7) Aeration tank

8) Secondary clarifier

9) Secondary clarifier sump

10) Filter Press

11) Intermediate storage tank
12) Pressure Sand Filter (PSF)
13) Activated Carbon Filter (ACF)

14) Final tank or Treated Effluent storage tank

Page |19




Effluent Collection Tank

The Incoming effluent or waste water from different types of industries

received in this collection tank.
It is having arrangement of screen chamber as well as grit chamber.

Provision of screen chamber is to remove floating solid waste like as paper,

Poly bag, wooden chips.......Etc

Page | 20




Provision of Grit Chamber is to remove coarse grit or small particles of stone,
other floating foreign impurities as well as any suspended larger particles which

can damage internal parts of pump and other rotating equipment.

Equalization tank

For the successful plant operation, it is very essential to have uniform or even or

homogenized quality effluent available to feed for treatment facility.

Page | 21




Equalization tank is provided to take care of variation in effluent quality and quantity.

Equalization tank is provided with minimum 8 hours hydraulic retention time.

Equalization tank will also be provided with floating type submerged mixer for
complete mixing of Effluent. Complete mixing will also help to avoid settlement of
suspended particles in equalization tank bottom which in long turn reduces tank

operating condition and develop septic condition at the bottom of equalization tank.

Chemical Dosing tanks

In these tanks the required solutions are prepared & stock for dosing purpose.

With the help of Dosing pump set optimum level dose & maintain pH Level 8.5 —

9.5 as well as solid separation.

The three different solutions prepared, which are as follows-
A) Fecl3 (ferric chloride)

B) Lime

C) Poly (7SF & 4SF)

Effluent from feed sump transfer to Flash mixers two no in series namely Flash mixer
01 & Flash mixer 02, required neutralization is provided in flash mixer by lime
dosing. The pH of neutralized effluent in the range of 8.5 - 9.5. After pH
adjustment the effluent is transfer from flash mixer to Flocculator along with
ferric chloride dosing for coagulation/flocculation & observed the solid

separation or flocks’ formation.

Page | 22




3) Treatment platform

The effluent coming from equalization tank is treated here by dosing them this

platform consists of four chambers & automatic pH meters.

A

B)

D)

Inlet

Through the inlet the effluent is brought to the platform.

Lime dosing chamber

In this chamber lime solution mixed with the effluent & with the help of

mixer slurry or solution homogenized also mixed with effluent.

Fecl3 Dosing chamber

In this chamber the FeCl3 solution is mixed with effluent &

homogenized with the help of mixer.

Poly dosing chamber

Poly dosing provided in this chamber, which is role as coagulation
flocculation, with the help of Poly dosing the solid separation or sludge

generation occurred.

Page | 23




Primary Clarifier

.0:"‘;'[.;').-‘1 IR, ce—

Primary Clarifier is the conical shape at bottom to settle down the sludge & even

lauder is provided for supernent overflow of effluent.

The size of Clarifier is as below :

DIA: 22 meters

Depth: 03 meter

Capacity: 1140 m3

Page | 24




Equalized or homogenized effluent from Equalization tank is transferred with the
help of effluent feed pump for physico Chemical treatment. physico chemical
treatment plant will consist to treatment of raw effluent using chemical and

flocculants.

With the help of Chemicals or coagulant Flocculant the precipitation occurred &
separation of solid as well as liquid observed, separated solids are settled down
by gravity to the bottom of clarifier known as sludge & this is drained out by pump
and transfer to sludge collection sump for further treatment. The overflow of

Clarifier is superenent form & is transfer to feed sump for further treatment.

5) Primary sludge sump

The size of Sump is as be-low

5m X 5m X 2.5m + 0.5 Feet board.

Capacity: 62 m3

The sludge is collected from Clarifier bottom & sent to Filter press for further
treatment.

Page | 25




Aeration tank

After the removal of sludge, the effluent, water is brought in aeration tank. Here

only, the biological treatment happed in this tank.

In this aeration tank compressed air continuously provided to the survival of
bacteria or maintains DO levels of Aeration tank, Also the Nutrients are provided
in this tank like as DAP & Urea as well as Folic acids. The Bacteria degrade the
organic load which is present in Effluent known as COD & BOD values. This
process also known as Activated sludge process i.e. Organic load reduced by
bacterial colonies in presence dissolved oxygen, DO shall be maintain in 1.0 to

3.0 ppm range.

Page | 26




For maintaining DO the Air blower are used viz (BL-1 A/B/C) Air blower air passed
through non —clog type membrane diffuser in tank to achieve higher rate of
oxygen transfer efficiency. The MLSS (Mixed liquor suspended solids ) are
maintain is 3500 ppm ( +- 1000 ppm )The MLSS are called as Bacterial colonies &
it have microorganism which consumed the organic load. The outlet or overflow
of aeration tank is taken into secondary clarifier(T-11) for the separation of

microorganism / sludge's from effluent.

Secondary clarifier tank

Page | 27




The secondary clarifier design & shape is similar as primary clarifier , size of

secondary clarifier is as below.

Dia: 28 meter

Depth : 03 meter Capacity: 1846 m3

In this Clarifier the incoming microorganism or sludge settled down to bottom of
clarifier, the same procedure takes place as in primary clarifier tank. The sludge is
drained out in sludge collection sump & recycle in same aeration tank to
maintain MLSS level in aeration tank i.e. 3500 ppm ( +-1000 ppm ) The excess

sludge is transfer to Filter press for further treatment.

8) Secondary sludge sump

The secondary Sludge sump size given as below.

3m X 3m X 5.3 height + 0.4 m free board.

Capacity : 48 m3

In this sump the sludge of secondary clarifier is collected & recycle to

aeration tank to maintain MLSS level which is mentioned in aeration tank

description & excess sludge drained out & transfer to Filter press for further

treatment.

Page | 28




9) Filter Press / Filter press shed

The sludge coming the primary & secondary sludge sump with the help of sludge

pump is compressed here with the help of compressed machine.

To avoid chocking the pump air is provided for homogenization of sludge at a
regular time interval & the sludge is released from compressor. The compressor
machine is opened once in 24 hrs the compressed sludge is then collected & sent
to Common Hazardous Waste Treatment Storage and Disposal Facility (The name

of CHWTSDF is MEPL i.e. Maharashtra Enviro Power Ltd. Shirur) for disposal.

Page | 29




10) Intermediate storage tank

The effluent water coming from the secondary clarifier tank is only stored here.

Size and capacity of this tank is- Size Dia21 m X 2.3m height + 0.5 m

Capacity-796 m

11) Pump house

The water is pumped upside from the intermediate storage tank with the help, of

pump house, sent to PSF & ACF.

Page |30

